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TEST CERTIFICATE

References: 1006062-01 — 1006062-02M2 — C -i

PRODUCT: CLIP — ON Hinge: F70100 |
Base F70121

|

COMPANY: PLASTIMODUL, S. L. ‘

PG ALFAC 3 C/ LEON, N°11
03440 1Bl (ALICANTE) - SPAIN

TEST: Compliance with the following tests:
“Corrosion resistance in salt spray chamber according to UNE 56843:01
Kitchen furniture”. UNE 56841:2001. Kitchen furniture. Mechanical test.

RESULT: According to the test report 1006062-01 — 1006062-02 (emission date: 20th July
2010), the following results are obtained for the samples:
REFERENCE RESULT
Hinge F70100 and Base F70121 Without alteration
Specificationfassessment ASREFING
UNE 56 843:01
TESTS RESULT

UNE 56841:01 Opening and not sudden closing of doors

Hinges are fitted on a door of 700 mm x 498 mm board with a thickness

of19 mm and a weight starting from 4 kg. CORRECT

(Opening and closing cycles = 50 000 cycles)*

(*) Indicated by the client
Paterna, 20™ July 2010
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Signed: Rosa M* Pérez Campos
Head of Materials Laboratory

This certificate only refers to the samples tested by the AIDIMA laboratory.

AIDIMA is a member of INNOVAWOOD, The European Network of Research and Training for the Forest, Wood and Furniture
Industry, among whose members are: CATAS (ltaly), CTBA (France), CTIB (Belgium), DTI (Danemark), ELKEDE (Greece), HFA
(Austria), IHD (Germany), ITD (Poland), SHR (Holland), ST-TRATEK (Sweden), TRADA-FIRA (United Kingdom), University of
Zagreb (Croatia), VTT (Finland), WKI (Germany), etc.
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